
Type Description Pitts Catalouge LAS Notes
Bolt Bolt for engine mounts AN8-53A AN8-53A If longer (AN8-54A) it needs washers
Washer Washer for engine mounts AN960-816 NAS1149F0863P
Nuts Nuts for engine mounts AN365-820 MS21045-8 All metal stiffnuts
Mounts Engine mounts LORD 62262 J-7401-2 Hole is only 3/8, not 1/2, it must be enlarged
Filter Oil filter for remote sistem --- CH48108-1
O-ring O-ring for inverted oil valve --- MS28775-027
Hose Oil hose low pressure MILDTL6000C34 Inverted system rubber hose
Firesleeve Aeroquip Firesleeve --- AS102-16 Firesleeve for hose covering
Filter Fuel filter 08-00912 AN6235-2A
Gasket Gasket for oil filter
Gasket Gasket for exhaust
Rubber Clips For engine frame (3/4") MS21919-WDG12
Bolt For panels size 8-32
Bolt For panels size 10-32
Nuts Nut for muffler MS21045-06 For lower metal rod
Nuts Nut full metal for AN3 MS21045-3
Grease Aeroshell 6 AEROSHELL-6 For propeller and tailwheel
Grease Aeroshell 22 AEROSHELL-22 For wheelbearings
Oil Brake oil AF411 Aeroshell Fluid 41
Washer Drainage Eylets AN231-2 Naylon washer for holes in fabric
Bearing Wheel bearing Bearing Supply - 
Bolt For engine frame (3/4") AN6-35 Engine frame to the fusolage
Washer For engine frame (3/4") NAS1149F0663 Engine frame to the fusolage
Nut For engine frame (3/4") Engine frame to the fusolage
Nut For exhaust MS51967-5
Valve Venotherm for oil cooler
Cap Cap for tailwheel Maule tailwheel cap TW-63A, P/N TW-63A
Nut For exhasust, starter, governor All the same, 5/16-18
Lubrificant Plug lubrificant T556
Spark plug Spark Plug REM38E
Gasket Rocker gasket (paper) SL75906
Battery ELT battery 11-17925 Comes from USA so needs few days
Seal For all panels —- RAYRIM-7 WWW.farnell.com code 134739 (5 meter fo 15 Euro)
Tube For main wheels 500x5 Aero classic 5.00x5 inner tube with TR67 bent
Bolt For throttle AN3-16 Bolt with hole in the thread
Screw For wheel pad AN501-A416-12 Screw with hole in the head

�1

http://WWW.farnell.com

